EXPLODED VIEW AND PARTS LIST

Panel Assembly
/) nl 3
9 10
Item Stock # Description Qty Item Stock # Description Qty
1 303020493 Flange Screw M8x16 4 18 303020275 Bolt M8X40 4
2 303160795 Lower Handle 1 19 303042013 Flat washer 4
3 303020140 T Bolt 4 20 303030077 Locknut M8 4
4 303043010 Saddle Washer 8 4 21 203050373 Panel 1
5 203020336A Knob 4 22 303010176 Self tapping screw 3
6 303030097 Nut M8 4 23 303042042 Flat washer 3
7 303200130 Upper Drive Cable 1 24 303160746 Cushion Cover 3
DB7651DF Left shift
8 303200113 cable assembly 1 25 303071343 Shaft plate 1
DB7108 Left shift cable . .
9 303200105 assembly 1 26 303071336 Right Operate trigger 1
10 303200106 Upper Auger Cable 1 27 303181160 Upper handle welding 1
1 303010216 Self tapping screw 1 28 203070100 Control Handle 1
12 203050512 Rocker seat 1 29 303020312 Bolt M8X55 2
13 203050057 Plastic Clean Tool 1 30 203021099 Drive cable control plate 2
14 203070105 Handle grip 2 31 303130074 Press spring 2
15 303160791 Locknut M6 2 32 203020380 Tooth gasket 1
16 303071335 Left Operate trigger 1 33 203070086 Control handle 1
17 303020470 | Hexagon flange bolt 2 34 | 303030077 | LocknutM8 1

28



Chute Assembly

Item Stock # Description Qty
1 303020275 | Bolt M8x40 2
2 303041022 Spring Washer 8 2
3 303042023 Flat washer 8 2
4 303080523 | Support Tube 1
5 303020503 Flange Bolt M6x35 2
6 303160791 Locknut M6 2
7 303181164 Chute Direction Base 1
8 303010026 | Screw 4x12 2
9 303042019 Flat washer 4
10 203021301 Steering Gear 1
11 303020246 | Flange Bolt M6x16 2
12 303030032 | Locknut M6 2
13 303160737 | Cutter Pin 1
14 303130339 | Clip 1
15 303050029 | Snap Ring 10 1
16 203020384 Chute Direction Knob 1
17 303042004 | Flat Washer 2
18 303160755 | Z-lever 1
19 303050032 | Snap Ring 1

20 303043058 | Flat Washer 1

s
By

Item Stock # Description Qty
21 203010825 | Steering Gear Cover 1
22 303010026 | Screw 4x12 2
23 203010818 | Gear Holder 1
24 303060131 | Steering Pinion Gear 1
25 303020165 | Suare Neck Bolt 1
26 303071053 | Gear Bracket 1
27 306110004 | Rebite 3
28 303071056 | Bracket 1
29 303130325 | Spring 1
30 303030077 | Locknut M8 1
31 203050514 | Discharge Chute 1
32 303042010 | Flat washer 1
33 303071344 | Cable Seat 1
34 306110004 | Rebite 3
35 303030077 | Locknut M8 2
36 303020155 | Square Bolt M8X25 2
37 203050515 | Chute Deflector 1
38 303200117 | Chute cable 1
39 303042053 | Flat washer 1
40 303010108 | Screw 5x16 1

29




Frame Assembly

30



Item Stock # Description Qty Item Stock # Description Qty
1 9999960301 | Engine 1 43 303160799 Hex Wheel Drive Shaft 1
2 303160192 | gpacer 1 44 303042039 Flat washer 1
3 | 308070202 | small Flat Idler 1 45 303030086 | ocknut M10 1
4 303042005 | Fjat washer 1 46 203050513 Big Frame Cover
5 303020241 | Hex Flange Washer Bolt 1 47 303020248 | Hex Washer Screw M6x12 4
6 303030077 | | ocknut M8 1 48 303050027 Shaft ring
7 203100004 | Tension wheel assembly 1 49 303210036 Fork riveting 1
8 303042039 | Fjat washer 1 50 303160799 Hex Wheel Drive Shaft 1
9 303160195A Sleeving 1 51 202170009 Tension wheel combination 1
10 303020154 | gquare Bolt 1 52 303041009 Spring washer 3
" 303130094 | Bracket tension spring 1 53 303020444 Hex Flange Bolt M6X12 3
12 303060040 | adjustment pad 1 54 303030077 Locknut M8 4
13| 303060041 ;’;‘I‘Igg synchronous belt 1 55 303030087 | | e 1
14 303043021 | giotted washer 1 56 203020364 Guide Roller 1
15 | 303160152A | gmall pulley 1 57 303160177 Screw M6 1
16 303110015 | Fiat Key 1 58 303130094 Bracket tension spring 1
17 303060064 Adjustment pad 1 59 303181163 Friction plate bracket welding 1
18 303042005 | Flat washer 1 60 303042004 Flat washer 1
19 303020501 |\H/|?3);<§é)ange Washer Bolt 1 61 303042042 | Flat washer 1
20 | 30302001 | riex Flange Washer Bolt 1 62 303020444 | Hex Flange Bolt M6X12 1
21 303042023 | Fiat washer 2 63 303041015 Spring washer 1
22 303080145 | Bejt Keeper 1 64 303030068 Nut M10X1 1

23 303043016 | Tooth gasket 1 65 303160801 Big synchronous pulley 1
24 303160432 | gerew 1 66 303090030A | Rim 1
25 303030097 | Nut 4 67 303020175 Countersunk head bolt 6
26 303041022 Spring washer 4 68 303100034 Deep groove ball bearing 2
27 303042023 | F|at washer 4 69 303160802 Axle 1
28 303121004 | Cotter pin 1 70 303042169 Flat washer 1
29 203020362A | Fork turntable assembly 1 71 303050519 Ring 1
30 303042069 | Flat washer 2 72 302040078 Synchronous belt 1
31 303181161 | gnift fork welding 1 73 303020248 Hex Washer Screw M6x12 2
32 303030032 | | ocknut M6 2 74 203050335 Belt cover 1
33 303070418A | Guide Roller Bracket 1 75 302090355 13"Wheel Assembly 2
34 | 303020244 | Hiex Washer Screw 4 76 203050140 | Spacer bush 2
35 303160177 | screw 2 77 303043018 Gasket 1
36 303071243 | Guide Roller Bracket 1 78 303170016A | Axle 1
37 203020364 | Guide Roller 2 79 303123008 Elastic cylindrical pin 1
38 303181162 | Frame assembly 1 80 303110022 Woodruff key 1
39 303200050 | Lower Auger Cable 1 81 303160031 Big Gear 1
40 303200012 | Lower Auger Cable 1 82 303060030 Hexagon Spacer 2
assembly
41 303020494 | Hex Flange Washer Screw 1 83 303050028 Shaft ring 1
M10x16
42 303100051 2 84 303122002 Dowel Pin 2

6203ZN Ball Bearing

31




Auger Housing Assembly

32



ltem Stock # Description Qty Item Stock # Description Qty

1 303020245 Hexagon Flange Bolt M8X14 6 29 303181158 Impeller 1
2 D00000690 Bearing Block 2 30 303030076 Nut M8 4
3 203060013 Plastic Bearing 2 31 303071330 24" Shave (186C red) 1
4 203050109 Spacer bush 2 2 32 303020542 Square Neck Bolt M8X14 4
5 203060012 | Auger sleeve 8 33 303181159 (21456’219;5)“°”5i"9 Assembly 1
6 303180409 Right Auger welding 2 34 303020166 Square Neck Bolt M8X18 4
7 203050108 Spacer bush 1 6 35 303070197 Skid Shoe (Black) 2
8 302130005 Skeleton ring 2 36 303030077 Hex Flange Washer nut M8 4
9 303090032 Worm gear Box Left 1 37 302040077 V-belt 1
10 303020142 Square-head Bolt M8X10 2 38 303100040 UC204 Ball Bearing 1
11 303090033 Worm gear 1 39 303070233 Keeper 1
12 303110022 Woodruff key 1 40 303030077 Hex Flange Washer nut M8 3
13 303060055 Worm gear shaft sleeve 2 41 303160794 Big Pulley 1
14 303070260 Gasket 1 42 303110014 Flat key 1
15 303090031 Worm gear Box Right 1 43 303042005 Flat washer 1
16 303020489 Outer hexagon flange bolt M6X18 6 44 303020106 Hex Flange Bolt M8X20 1
17 303160370 Auger axle 1 45 303030077 Locknut M8 1
18 303100030 Deep groove ball bearing 6001Z 1 46 203100003 Tension Pully Assembly 1
19 303100035 Deep groove ball bearing 69047 1 47 303030059 Locknut M10 1
20 303070179 Worm box washer 1 48 303042078 Flat washer 2
21 303100039 Thrust bearing 1 49 303130070 Extension Spring 1
22 302130002 Skeleton ring 1 50 303160195A Bushing 1
23 303160314 Worm 1 51 303071345 Idler Arm 1
24 303160355 Shear Pin ®6 4 52 303020154 Square Neck Bolt M8X40 1
25 303030032 Locknut M6 4 53 303030087 Flange Nylon Locknut M6 4
26 303180410 Auger welding Left 2 54 303020341 Square Neck Bolt M6x16 4
27 303020442 Hexagon bolt 2 55 203050511 Lower chute seat 1
28 303030032 Locknut M6 2

33




Engine Explode View and Bom List

34



ltem | Stock# Description Qty ltem | Stock# Description Qty
1| 303020444 32’;39;“ Head Flange Bolt 7 57 | 9534960101 | Split cotter 1
2 9020960102 Breathing cover 1 58 | 9158960301 Camshaft assembly 1
3 9051960302 muffler pipe 1 59 3612552151 Bearing 2
4 | 9245960103 g‘;‘;"k‘;‘f‘r Head Cover 1 60 | 9122960101 | Crankshaft assembly 1
5 | 303020382 Screw M6X12 2 61 | 9438960101 gggfg regulating driven 1
6 9143960101 Air lock nut 2 62 9140960103 Location pin 1
7 | 9143960102 Valve clearance adjusting 2 63 | 303020382 | Bolt M6X12 2
8 9230960101 Valve rocker 2 64 | 9245960106 Case gasket 1
9 9142960101 Rocker seat locating bolt 2 65 9563960102 Left crankcase cover 1
10 9220960101 Push rod guide plate 1 66 303020509 Bolt M8X32 6
11 9170960102 Intake valve spring seat 1 67 9198960101 Oil lever gauge 1
12 | 9402960101 E;‘;a”St valve adjusting 1 68 | 9246960101 | Oil seal 2
13 9170960103 Exhaust valve spring seat 1 69 9563960101 Crankshaft box body 1
14 9531960101 Valve spring 2 70 303020518 Drain bolt 1
15 9245960101 Oil shield assembly 1 71 303043042 Aluminum washer 1
16 303020620 Bolt M8X60 4 72 303020508 Purge cock 1
17 9020960101 Cylinder head assembly 1 73 | 9246960101 Oil Seal 1
18 9566960301 Spark Plug 1 74 | 9565960301 Igniter assembly 1
19 303010324 Muffler stud 2 75 | 303020444 Hexagon head flange bolt 2
20 | 9245960105 Muffler gasket 1 76 | 9228960301 Governor seat fixing plate 1
21 9569960301 Muffler assembly 1 77 303020490 Bolt M6X25 2
22 303030111 Nut M8 2 78 9529960302 Fuel tank cap 1
23 303020382 Bolt M6X12 4 79 | 9152960301 Flywheel components 1
24 9569960302 Muffler housing 1 80 9414960101 Fan 1
25 303010323 Carburetor stud 2 81 9194960101 Passive plate 1
26 | 9225960302 Fuel tank panel 1 82 | 303020511 Nut M14X1.5 1
27 | 9245960107 Seal gasket 1 83 | 9528960101 Starter assembly 1
28 9535960101 Thermal baffle 1 84 9226960301 Wind scooper 1
29 9245960108 Seal gasket 1 85 9529960103 Oil tank screw cap 1
30 | 9532960301 Primer pump assembly 1 86 | 303020515 Bolt M&X8 4
31 | 9568960301 carburetor assy 1 87 | 9247960103 | Oring 1
32 | 9245960102 Empty filter washer 1 88 | 303020513 T-Bolt 1
33 | 303010095 Self tapping screw ST4X14 | 1 89 | 303030112 | Hexagonflange nutwith 1
34 | 303020382 Bolt M6X12 2 90 | 4330060101 Sgﬁfg regulating tension 1
35 9170960101 Empty filter holder 1 91 9332960102 Throttle tension spring 1
36 9198960102 High oil ruler cover 1 92 9013960102 Choke putter 1
37 9225960301 Switch panel 1 93 | 9230960101 Plunger arm 1
38 303020514 Hexagon nut 2 94 9533960201 Tubing clamp 2
39 303030136 Square nut 2 95 9051960301 Oil Tube 1
40 303030135 Stud 2 96 9140960306 Bush 1
41 9440960102 Key switch assembly 1 97 303020382 Bolt M6X12 1
42 9245960104 Cylinder head gasket 1 98 9198960103 Oil ruler 1
43 | 9013960101 Push Rod 2 99 | 9247960102 | O-ring 1
44 | 9536960101 Valve lifter 2 100 | 303020382 Bolt M6X12 1

35




45 | 9140960102 Location pin 2 101 | 9529960301 Fuel tank assembly 1
46 9113960102 Exhaust valve 1 102 | 9121960101 Governing gear shaft 1
47 | 9113960101 Intake valve 1 103 | 303043040 Washer 2
48 | 9564960101 Piston ring assembly 1 104 | 9092960101 Slide bushing 1
49 9146960101 Gudgeon pin circlip 2 105 | 303020382 Bolt M6X12 2
50 | 9129960101 Piston 1 106 | 9221960101 Flywheel side housing 1
51 9140960101 Piston pin 1 107 | 9247960101 O-ring 1
52 9221960102 Fairwater 1 108 | 9421960101 Starting motor assembly 1
53 | 9015960101 Connecting rod 1 109 | 303020517 Bolt M4X55 2
54 9005960101 Throttle governor handle 1 110 | 303020512 Bolt M6X30 2
55 | 303043040 Washer 1 111 | 9140960104 Locating pin 2
56 | 9140960106 Bush 6 112 | 9115960101 Fuel filter 1

36






